BNSSG Vitamin B12 deficiency guidelines



Version 1: June 2025

Author: West of England Pathology network biochemistry workstream, Dr Nathan Cantley (Consultant Chemical Pathologist, NBT)



Appendix 3: Current formulary drug cost tariffs

RNSSG Vitamin B12

Additional of the second secon		 Provide the field of the second of				
20 Testing strategy	 Total Vitamin B12 correlate with intra <u>There is substan</u> <u>local reference ra</u> <u>thresholds do no</u> with other analytic Combined oral con being clinically pre but deficiency may Active B12 is indic Be aware that peo deficiency clinicall and clinical state r Total B12 first line for majority 	agor preg Nitro Auto Fam is poo acellula itial va anges ot appl cal met ntrace esent (y be co cated o pple of ly desp may be Active individ	nists / metformin [See <u>se</u> abalin / primidone / PPI bus oxide (NO) abuse bimmune disease (thyr illy history of B12 defic orly performing, and m ar B12 levels triation between Tot must be used for th ly (because of the loc thods) ption pill (COCP) can i.e. give a falsely low oncurrently present (so only in pregnant indivi- black ethnicity may h bite a "normal Total B e more likely so have B12 first line in pregna- uals (available to requ	oicien ien al al al al al al al al al al	tion 5 for management] / phenobarbital / / topiramate) d disease / Sjogrens / T1DM) ncy or autoimmune conditions asured concentrations do not always Vitamin B12 analytical methods, hence local analytical method and NICE NG239 method performing much lower compared ower Total B12 levels without deficiency 12 result) due to a common carrier protein ggest 6/52 washout from COCP if required). Jals as first line (normal range on report) ve a higher Total B12 level, so may have 2 result" – discordance between B12 level lower threshold for trial of treatment MMA (or tHCy) if 2 nd line testing required or if NO abuse -> Section 4 (Total/active B12 may be normal)	
	B12 normal (> 180 nanograms/L	-)	Deficiency unlikely		Reassure and look for alternative causes for symptoms If ongoing symptoms 3-6 months later consider a repeat test	
3.	B12 indeterminate (Between 145 and 180 nanograms/L). GP population differs from 2ndry care cohort: a large	n	Observe pathway If non-specific symptoms and/or Iow clinical suspicion		Suggest dietary improvements and signpost to NHS website: <u>NHS webpage on B vitamins</u> The patient may consider OTC B12. Advise return if develop symptoms or signs, consider repeat B12 in 6 months +/- 2 nd line test. If treatment then needed -> use "non-specific symptoms" pathway in <u>section 5</u>	
Initial interpretation of Total B12	proportion of indeterminate results may be normal or due to dietary restrictions; they can be given OTC B12 and followed up in 6 months.		<u>Treatment pathway</u> If objective symptoms and/or strong clinical suspicion		Ensure Intrinsic Factor Antibodies measured prior to treatment if not tested previously and no history of GI surgery. If concern regarding diagnosis -> consider discussion with duty biochemist about MMA testing. Proceed to Step 5 for treatment guidelines.	
	B12 low (< 145 nanograms/L	-)	Deficiency likely		Test Intrinsic factor antibodies (+/- Coeliac screen if coeliac possible) if not tested previously and no history of GI surgery. Go to <u>Step 5</u> for treatment	

Signs and Symptoms

		Coeliac screen	 Coeliac screen could be an underlying cause of malabsorption causing Consider TTG as part of further biochemical testing <u>only</u> if clinically ind 						
	20	Intrinsic factor antibodies (IFA)	 Intrinsic f persister Methylma Isolated If autoim negative gastrin (s <u>antibodi</u> result. 	actor antibodies are required on all patients when B12 <145ng/L OR t indeterminate B12 results after 6 months OR after a high alonic Acid (MMA) result. ow Ferritin is not a reason to test intrinsic factor antibodies mune gastritis (Pernicious anaemia) is still suspected despite a intrinsic factor antibody consider anti-gastric parietal cell antibodies, specialist collection requirements). <u>Do not test intrinsic factor</u> es within 2 weeks of IM injection as this will give a false positive					
Furt investig	her gations	MMA or tHCy Testing 2nd line? MMA is preferred for primary care testing.	 Both Met 2nd line t tHCy ele B12 defid sample fi be sent of MMA has and thus MMA has discorda where a MMA reg and may If MMA of 	thylma tests for vation ciency, rom pr on ice t s easie s not t s not t nce be trial of quests be rej confirm	lonic Acid (MMA) and Tota or evaluating intracellular of can be seen earlier than a , when evaluating intracell imary care without second to the laboratory to be sep er sample handling (serum preferred 2 nd line test (and been formally commissio etween biochemistry (Total supplementation is not ac should ideally be discusse ected if not appropriate is deficiency then IFA should	al Homocy concentrat a rise in M ular levels dary care p parated urg n/plasma s d recomm poned so of l/active B1 dequate. ed with the uld be test	vsteine (tHCy) are possible ions of B12 MA in the clinical course of , but it is impractical to phlebotomy, as samples <u>must</u> gently ample that can be added on) ended by NICE guidance) nly available if there is 2) and clinical state and/or e Duty Biochemist in advance ed if not already done so		
		Do not delay vitamin B12 replacement for people with megaloblastic anaemia or neurological symptoms, especially symptoms related to sub- acute combined degeneration of the spinal cord (secondary to NO abuse). If anaemia or low folate present → use Folic Acid 5mg oral once daily alongside B12 for 4 weeks to prevent		Perr <u>OR</u> r GI su <u>OR</u> r inc	nicious Anaemia (PA) w/o neurological symptoms nalabsorption (due to urgery or other cause) <u>OR</u> pregnancy nedication induced (if IM replacement licated- <u>Appendix 2</u>)	 1mg time onc freq <u>In p</u> <u>be a</u> If m stop In co esca B12 If PA 	g Hydroxycobalamin IM 3 es per week for 2 weeks then e every 2-3 months. Adjust juency according to effect. regnancy, 1mg PO dose can alternative (click for link). alabsorption or pregnancy -> b B12 if/when resolved beliac -> consider de- alation to oral, or stopping , if/when symptoms improve A -> lifelong B12		
5.	PA			A with neurological symptoms <u>OR</u> NO abuse	1mg Hydroxycobalamin alternate days IM for 2 weeks then 1mg every 1-3 months. If PA -> lifelong B12.				
Treati strate (see App	ment egies pendix 3	B12 replacement.		Tol Le	bacco Amblyopia or ber's optic atrophy	1mg H 2 w mor	ydroxycobalamin daily IM for veeks then 1mg every 1-3 hths. Lifelong replacement.		
	סוסן (IFA nega megaloblastic ± a Total B12 <1 <u>OR</u> dietary <u>OR</u> medication in indicated – <u>Ap</u>	tive naemia with 80ng/L cause duced (if PO pendix 2)		Cyanocobalamin 50-100mcg (see <u>Appen</u> <u>3</u> for costs) and rechec FBC/symptoms in 2 months. Consider stopp B12 if/when cause resolved.	dix ck ing	If no response, consider 1mg Hydroxycobalamin IM 3 times per week for 2 weeks then once every 2-3 months. Stop B12 if/when cause resolved.		
		Non-specific syn meeting any otl above For <u>further a</u> e	nptoms not her criteria e. dvice on		1 st line: Cyanocobalamir symptomatic response o <u>2nd line:</u> Cyanocobalami response on initial dose <u>line dosing. Only cons</u> preparation in pregnar	n 50-100m clinically in in 1mg dai . <u>This shc</u> .ider first ncy.	ncg daily and check if 2 months – see <u>section 6</u> . ly could be trialled if no ould not be considered first line dosing if wishing oral		

treatment duration see <u>section 6</u>.

If symptoms still not improving on max oral 1mg dose, consider switch to IM replacement for trial period. Review in 3-6 months and consider stopping B12 if symptoms resolve.



References:

- NICE- Vitamin B12 deficiency in over 16s: diagnosis and management, NG239, March 2024. URL: https://www.nice.org.uk/guidance/ng239/chapter/Recommendations. Accessed: May 2025
- 2. Gloucestershire ICB Vitamin B12 treatment algorithm- URL: <u>https://www.gloshospitals.nhs.uk/media/documents/Vitamin_B12_Deficiency.pdf</u>. Accessed: May 2025
- Vitamin B12 defificiency information for clinicians Royal United Hospitals Bath NHS Foundation trust URL: <u>https://www.ruh.nhs.uk/pathology/documents/clinical_guidelines/PATH-029_B12.pdf</u>. Accessed: May 2025
- 4. Charlotte Keel Medical Practice Diagnosing and Managing Vitamin B12 deficiency, May 2025.
- 5. BNF "Hydroxycobalamin and Cyanocobalamin," British National Formulary. URL: <u>https://bnf.nice.org.uk/drugs/hydroxocobalamin/</u>. Accessed: May 2025
- 6. British Society of Haematology, "Diagnosis of B12 and Folate deficiency", 2024 URL: <u>https://b-s-h.org.uk/guidelines/guidelines/diagnosis-of-b12-and-folate-deficiency</u>. Accessed May 2025

Appendix 1: Elevated B12 levels

This is often a non-pathological finding and rarely due to a haematological condition. The most common cause of high vitamin B12 in the absence of B12 replacement therapy is liver disease. Vitamin B12 may be elevated in haematological malignancy including myeloproliferative disorders and these disorders are excluded by a normal FBC.

Assessment in Primary Care

Check that the patient has not been taking supplements that include vitamin B12. Assess general health and for risk factors for liver disease.

Investigations in Primary care:

These will be determined by the clinical history examination and blood results. Unless a haematological malignancy is suspected from the FBC report, discussion with or referral to Haematology is not required. Assessment for liver disease may be appropriate.

Appendix 2: Medication induced B12 deficiency mechanism of action and route of replacement administration. Section author: Safeeya Mohamed (Bristol inner city PCN pharmacist)

In cases where medication induced B12 deficiency is seen – review if the medication can be stopped but continue supplementation while using the drug.

Consider stopping B12 replacement once medication stopped +/- any associated symptoms resolved.

Drug	Administration route of B12 replacement if required	Mechanism of B12 deficiency			
Anti-epileptic drugs: Phenobarbital Primidone Pregabalin Topiramate	Oral	 Mechanism unknown Oral B12 and folate supplementation normalise B12 and homocysteine plasma levels (Linnebank et al, 2011) 			
Colchicine	Oral or IM	 Inhibits B12 absorption by reducing intrinsic factor receptor levels in the ileum. However, few studies have reported significant colchicine-induced B12 deficiency in humans (Busti, 2015; Jung et al, 2022). 			
H2 Receptor Antagonists (H ₂ RA) & Proton Pump inhibitors (PPI)	Oral	 Increase the gastric pH impairing activation of pepsinogen to pepsin which releases B12 from ingested proteins. The absorption of unbound B12 is not inhibited, so oral B12 supplementation can be used while taking gastric acid-suppressing medication. Taking H₂RAs or PPIs for more than 2 years significantly increases risk of B12 deficiency (Miller, 2018). 			
Metformin	Oral or IM	 Decreases calcium-dependent uptake of B12/intrinsic factor complex within the terminal ileum of the small intestine (Busti, 2015; Pratama et al, 2022; Sayedali et al, 2023). It is believed it takes at least 5 years for metformin to deplete B12 reserves (Sayedali et al, 2023). A randomised controlled trial showed Oral Methylcobalamin 1000mcg (1mg)/day for 1 year significantly increases B12 levels and improves neuropsychological parameters (Jung et al, 2022, Sayedali et al, 2023) 			

Appendix 3: BNSSG Formulary tariff costs for B12 replacement preparations Correct as of May 2025

Drug	Drug Tariff price (as per May 2025)
Cyanocobalamin 50microgram tablets	£2.60/50 tablets
Cyanocobalamin 1mg tablets	£9.99/30 tablets
Hydroxocobalamin 1mg/1ml solution for injection	£11.16/5 ampoules
ampoules	